
-24- Model G0639 22-Ton Hydraulic Log Splitter

Hydraulic and Chassis Diagram
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Model G0639 22-Ton Hydraulic Log Splitter -25-

Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PN03M HEX NUT M8-1.25 52 PLW04M LOCK WASHER 8MM
2 PB09M HEX BOLT M8-1.25 X 20 53 PW01M FLAT WASHER 8MM
3 P0639003 PISTON ROD CONNECTOR 54 PB07M HEX BOLT M8-1.25 X 25
4 P0639004 FRONT COVER CONNECTOR 55 PB141M HEX BOLT M12-1.75 X 80
5 P0639005 O-RING 2.5 X 15 56 P0639056 LOCK PIN
6 P0639006 VALVE JOINT 57 P0639057 SAFETY CHAIN W/HOOK
7 P0639007 FITTING NUT 58 PB158M HEX BOLT M12-1.75 X 90
8 PB118M HEX BOLT M8-1.25 X 45 59 P0639059 SUB FRAME
9 P0639009 ADJUSTMENT WASHER 60 P0639060 BREATHER CAP CLIP
10 PLW02M LOCK WASHER 4MM 61 P0639061 HINGE PIN
11 PW05M FLAT WASHER 4MM 62 P0639062 HEX BOLT M10-.1.5 X 75
12 PN04M HEX NUT M4-.7 63 P0639063 HITCH PIN
13 PS02M PHLP HD SCR M4-.7 X 12 64 P0639064 REAR SUPPORT LEG
14 P0639014 OIL CAP 65 P0639065 LOCKING HEX NUT M12-1.75
15 P0639015 SPONGE 66 P0639066 FLAT WASHER M12
16 P0639016 OIL CAP BUSHING 67 PB35M HEX BOLT M12-1.75 X 40
17 P0639017 FLAT KEY 68 P0639068 TOW BAR
18 P0639018 WOODRUFF KEY 69 P0639069 HITCH PIN
19 PS68M PHLP HD SCR M6-1 X 10 70 P0639070 2" BALL RECEIVER
20 P0639020 2" HOSE CLAMP 71 P0639071 COMPRESSION SPRING
21 PW03M FLAT WASHER 6MM 72 P0639072 R-PIN 3 X 55
22 PLW03M LOCK WASHER 6MM 73 PW13M FLAT WASHER 20MM
23 PB123M HEX BOLT M16-2 X 20 74 P0639074 HYDRAULIC CYLINDER ASSEMBLY
24 PW13M FLAT WASHER 20MM 75 P0639075 TRANSFER TUBE
25 PB32M HEX BOLT M10-1.5 X 25 76 P0639076 BOLT CONNECTOR
26 P0639026 FENDER 77 P0639077 SEALWASHER
27 P0639027 FILTER 78 P0639078 VALVE JOINER
28 P0639028 GASKET 79 P0639079 CLEVIS PIN 5 X 18
29 P0639029 HUB CAP 80 P0639080 ROLL PIN 2 X 10
31 P0639031 CONNECTOR 81 P0639081 CLEVIS PIN 5 X 28
32 P0639032 BUSHING 82 P0639082 VALVE HANDLE
33 P0639033 DRIVE HUB A 83 P0639083 RETURN HOSE
34 P0639034 HOUSING 84 P0639084 CONTROL VALVE ASSEMBLY
35 P0639035 DRIVEN HUB B 85 P0639085 PRESSURE HOSE
36 P0639036 SUPPORT LEG 86 P0639086 COTTER PIN 4 X 40
37 P0639037 O-RING 2.4 X 11 87 P0639087 WEDGE PIN
38 P0639038 SUCTION HOSE 88 PN29M HEX NUT M18-2.5
39 P0639039 OUTLET CONNECTOR 89 PW18M FLAT WASHER 18MM
40 PLW06M LOCK WASHER 10MM 90 PLW12M LOCK WASHER 18MM
41 P0639041 LOCKING HEX NUT M8-1.25 91 P0639091 KEEPER PLATE
42 P0639042 PLATE 92 P0639092 KEEPER SPACER
43 P0639043 DOME HD SCR M8-1.25 X 45 93 P0639093 WEDGE SLIDE
44 P0639044 VALVE HANDLE CONNECTOR 94 P0639094 HIGH NUT M10-1.5
45 P0639045 BRIGGS & STRATTON ENCINE 6.5HP 95 PW06M FLAT WASHER 12MM
46 P0639046 COTTER PIN 4 X 30 96 P0639096 DOME HEAD BOLT M12-1.5 X 55
47 P0639047 WHELL W/TIRE (4.80/4.00-8) 97 P0639097 BEAM W/FOOT
48 P0639048 AXLE BUSHING 97-1 P0639097-1 SAFETY CHAIN
49 PN03M HEX NUT M8-1.25 98 P0639098 ENGINE OWNERS MANUAL
50 PB118M HEX BOLT M8-1.25 X 45 99 P0639099 SPARK PLUG SOCKET WRENCH
51 P0639051 HYDRAULIC PUMP 100 P0639100 SOCKET WRENCH HANDLE



-26- Model G0639 22-Ton Hydraulic Log Splitter

Safety Label Placement & Parts List

Safety labels warn about machine hazards and ways to prevent injury. The owner of this machine 
MUST maintain the original location and readability of the labels on the machine. If any label is 
removed or becomes unreadable, REPLACE that label before using the machine again. Contact 
Grizzly at (800) 523-4777 or www.grizzly.com to order new labels. 

REF PART # DESCRIPTION REF PART # DESCRIPTION
200 P0639200 MACHINE ID & WARNING LABEL 203 P0639203 WEAR SAFETY GLASSES LABEL
201 P0639201 READ MANUAL LABEL 204 P0639204 CRUSHING HAZARD LABEL
202 P0639202 NON ROAD USE LABEL 205 P0639205 HYDRAULIC CONTROLS LABEL

200

201

201

202

202
203

204

202

205


